
Part A: Engineering

5 - 1

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

CHAPTER 5: DESIGN AND CONSTRUCTION OF SEWAGE TREATMENT FACILITIES

5.1	 GENERAL

Sewage is 99 % water carrying domestic wastes originating in kitchen, bathing, laundry, urine and 
night soil. A portion of these goes into solution. The remaining goes into colloidal or suspended  
stages. It also contains salts used in cooking, sweat, bathing, laundry and urine. It also contains  
waterborne pathogenic organisms from the night soil of already infected persons. The  
concentrations are mentioned in Table 5.1 

Table 5.1 Contribution of human wastes in grams per capita per day

Source: Arceivala, 2000
[...]
concentration. These settling types are (i) Discrete settling (ii) Flocculent settling (iii) Hindered or 
zone settling (iv) Compression.

5.7.3.1	   Discrete Settling

Discrete particles do not change their size, shape or mass during settling. Grit in sewage behaves 
like discrete particles. The settling velocity of discrete particles is determinable using Stokes or 
Transition law. Organic solids in raw sewage and bioflocs in biologically treated sewage cannot be  
considered as discrete particles and hence Stoke’s law is not applicable for these particles.

5.7.3.2	    Flocculent Settling

Flocculent particles coalesce during settling, increasing the mass of particles and settle faster.  
Flocculent settling refers to settling of flocculent particles of low concentration usually less than 1000 
mg/l. The degree of flocculation depends on the contact opportunities, which in turn are affected 
by the surface overflow rate, the depth of the basin, the concentration of the particles, the range of 
particle sizes and the velocity gradients in the system. No adequate mathematical equation exists to 
describe flocculent settling and therefore, overflow rates to achieve a given removal efficiency are 
determined using data obtained from settling column studies. The removal of raw sewage organic 
suspended solids in primary settling tanks, settling of chemical flocs in settling tanks and of bioflocs 
in the upper portion of secondary sedimentation tanks are examples of flocculent settling.



Part A: Engineering

5 - 51

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

5.7.3.3	    Hindered or Zone Settling

When concentration of flocculent particles is in intermediate range, they are close enough  
together so that their velocity fields overlap causing hindered settling. The settling of particles results in  
significant upward displacement of water. The particles maintain their relative positions with respect 
to each other and the whole mass of particles settles as a unit or zone. This type of settling is  
applicable to concentrated suspensions found in secondary settling basins following activated  
sludge units. In the hindered settling zone, the concentration of particles increases from top to  
bottom leading to thickening of the settled particles at the bottom. Such secondary clarifiers where 
zone settling occurs are designed based on solids loading for the given area of the water surface. 
The required loading rate can be determined by conducting settling column analysis in the laboratory. 
However, the values of best design are readily given in this manual in section 5.7.

5.7.3.4	    Compression

In compression zone, the concentration of particles becomes so high that particles are in physical 
contact with each other, the lower layers supporting the weight of upper layers. Consequently, any 
further settling’ results due to compression of the whole structure of particles and accompanied by 
squeezing out of water from the pores between the solid particles. This settling phenomenon occurs 
at the bottom of deep sludge mass, such as in the bottom of secondary clarifiers following secondary 
biological treatment and in tanks used for thickening of sludge.

5.7.4	  Design Considerations

5.7.4.1	    Factors Influencing Design
 
Several factors such as flow variations, density currents, solids concentration, solids loading, area, 
detention time and overflow rate influence the design and performance of clarifiers. In the design of 
some plants, only a few of these factors may have significant effect on performance while in others, 
all of them may play an important role. Clarifiers are designed for average flow conditions. Hence, 
during peak flow periods, the detention period gets reduced with increase in the overflow rate and 
consequent overloading for a short period. If hourly flow variations are wide, a flow equalization tank 
will be useful before the treatment units so that uniform hydraulic loading is possible.

5.7.4.2	     Design Criteria

The design criteria shall consist of surface loading rate, solids loading rate, weir overflow rate  
and side water depth. 

5.7.4.2.1     Surface Loading Rate
 
This represents the hydraulic loading per unit surface area of tank in unit time expressed as m3/d/m2 
and must be checked, both, for average flow and peak flow. 

5.7.4.2.2    Solids Loading Rate  

The solids loading rate is an important decision variable for the design of secondary clarifier which 
settles the bio-flocculated solids. It is expressed as kg SS/d/m2. 



Part A: Engineering

5 - 52

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

Figure 5.35 Masonry Bevelled Weirs of Primary Clarifiers (left & centre) and Secondary Clarifier 
(right) with additional entrainment aeration of the treated sewage by the freefall over the weir. 

5.7.4.2.3     Weir Loading

Weir loading influences the removal of solids particularly in secondary clarifiers. There is no  
positive evidence that weir loading has any significant effect on removal of solids in primary clarifiers.  
However, certain loading rates based on practice are recommended both for primary as well as  
secondary clarifiers. The loading should however ensure uniform withdrawal over the entire  
periphery of the tank to avoid short-circuiting or dead pockets. Performance of existing clarifiers for 
SS removal can be improved by merely increasing their weir length.

Primary and secondary clarifiers normally have the V notch at the weir overflow rim. The CMWSSB 
is operating a 23 MLD STP using conventional ASP with 2 primary clarifiers of each 21.2 m  
diameter and 2 secondary clarifiers of each 24.4 m diameter. Their RCC sidewall is topped with  
14 cm thick brick pillars of 23 cm length interspaced with masonry bevelled weirs of 70 cm  
length as in Figure 5.35.

 In construction, it is easy to guide the mason by a levelling instrument to finish these weirs all at 
the same elevation as he has to trowel the small length between the pillars one at a time. This  
arrangement has not resulted in any corrosion and facilitates easy cleaning of the lip and overflow 
face of the weir daily. In terms of weir length, this effectively means the weir length is 70/93 = 75% of 
the peripheral length. The weir loading rate at average flow works out to 23,000/(2×3.14×21.2×0.75) 
= 230 cum/m/day for primary clarifier and 23,000/(2×3.14×24.4×0.75) = 200 cum/m/day for  
secondary clarifier., though the manual guidelines are limited to 125 and 185 respectively. The  
suspended solids in overflow in these secondary clarifiers are consistently between 20 and 30 mg/l. 
Though these higher weir overflow rates are reportedly functioning well, still, complying with the 
reduced loading rates of 125 and 185 can only prevent the drag of SS over the weirs and better SS 
removals. However, if v notched weirs are preferred they can be used with appropriate material of 
weir plates and fasteners.

5.7.4.2.4     Depth and Detention Time

Once the surface area is arrived at from overflow rate and solids loading rate, the next step is the 
determination of the depth which influences the detention time and vice versa. The depth considered 
for design is the vertical side water depth (SWD). It influences the hydrostatic compression of the  
bottom sludge solids. Thus deeper depths will give higher concentration in the sludge solids  
withdrawn from the bottom sludge pit. Shallow depths will result in loose solids concentration.  



Part A: Engineering

5 - 53

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

This will require huge volumes of wet sludge to be withdrawn for taking out a given weight of sludge 
solids. In turn, these volumes have a heavy bearing in the required volumes of the sludge handling 
units and their associated piping and valves etc. Hence drawal of dense sludge is more beneficial. 	

In the case of secondary clarifiers, another issue is that longer residence times may result in all 
the residual dissolved oxygen in the treated sewage being fully consumed by the live MLSS in  
the clarifier itself. Thereafter, these MLSS will not have oxygen until the time they are returned to 
the aeration tank. It inhibits their metabolism on entering the aeration tank. Thus the return sludge 
shall not be really live. The depth also influences the hydraulic pattern. Higher depths may cause 
dead zones and shallow depths may cause short-circuiting between sewage released in the baffle 
zone and what overflows along the peripheral weirs. The data for clarifiers in STPs built in India and  
evaluated by NEERI are extracted in Appendix A.5.10. 

It is seen that depths of primary clarifiers vary from 2.4 m to 4.2 m with detention times varying from 
1.65 hours to 4 hours. In secondary clarifiers, the depths vary from 2.4 m to 4.2 m and detention 
times vary from 2.2 hours to 4.2 hours. Considering all these factors and the reported performance 
of these STPs, it requires an iterative approach. In the case of secondary clarifiers for extended  
aeration plants, deeper depths and longer detention times are not significant from return sludge 
point of view as the sludge is already mineralized when it leaves the aeration tank. In cases where  
marginally deeper depths and slightly longer detention times are to be considered for secondary  
clarifiers, the contact stabilization process is recommended to freshen up the sludge before  
returning it to the aeration tank.

5.7.4.2.5     Design Guidelines and Procedure

The design guidelines for both the primary and secondary clarifiers are given in Table 5.8. 
Table 5.8 Design Parameters for Clarifiers

Note: Where the mechanized aerobic treatment is used after UASB reactor, 
the settling tank design shall be based on conventional activated sludge process as above. 
Source: CPHEEO, 1993 and as recommended in the present manual 



Part A: Engineering

5 - 54

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

The smaller values are for plants of less than 5 MLD. It is necessary to provide the clarifiers in at 
least two parallel units to have availability of one during repairs to the other. For bigger plants, more  
numbers are needed. 

The procedure of sizing the clarifiers shall be as follows. In respect of all STPs where only BOD  
removal with or without biological nitrification is concerned, the hydraulic load from any return flows 
as sludge return, thickener supernatant return, sludge filtrate return are not taken into consideration 
and are deemed to be covered within the design criteria as in Table 5.8

In the case of biological nitrification-denitrification tanks, the flow due to internal return from the  
secondary clarifier overflow needs to be added to the average and peak flows for verifying the  
compliance to the design criteria. The recommended design procedures are furnished herein.

Design Procedure for Primary clarifiers:

  1.  Choose the average overflow rate in Table 5-8 and arrive at the surface area

  2.  Choose the peak overflow rate in Table 5-8 and arrive at the surface area

  3.  Choose the higher of the above two values and decide the diameter

  4.  Verify the weir overflow rate for compliance to Table 5-8

  5.  If the rate exceeds, verify with a double sided launder inside the clarifier

  6.  Even with this, if the rate exceeds, increase the diameter suitably.

  7.  Choose a compatible SWD.

Design Procedure for Secondary clarifiers:

  1.  Choose the average overflow rate in Table 5-8 and arrive at the surface area

  2.  Choose the peak overflow rate in Table 5-8 and arrive at the surface area

  3.  Choose the average solids loading rate in Table 5-8 and decide surface area

  4.  Choose the peak solids loading in Table 5-8 and arrive at the surface area

  5.  Choose the higher of the above four values and decide the diameter

  6.  Verify the weir overflow rate for compliance to Table 5-8

  7.  If the rate exceeds, verify with a double sided launder inside the clarifier

  8.  Even with this, if the rate exceeds, increase the diameter suitably.

  9.  Choose a compatible SWD.

An illustrative sizing of clarifiers in ASP is given in Appendix A.5.11

5.7.4.2.6      Sludge withdrawal from Clarifiers and Thickeners

There is some uncertainty in the issue of whether sludge from clarifiers and thickeners is to be drawn 
by first drawing it into a sludge sump and then withdrawing by a pump set. 



Part A: Engineering

5 - 55

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

The following clarity is now advocated.

5.7.4.2.6.1     Primary Clarifier for 10 MLD with 400 mg/l of SS & 60 % Removal

The SS removed per day will be 10×400×0.6 = 2400 kg/day

The solids concentration will be 2 %

The volume to be drawn will be 2400×(100/2)/1000 = 120 m3/day

If drawn continuously for 24 hours, withdrawal has to be 120/24 = 5 m3/hr

Using minimum specified pipe of dia 200 mm, area is (0.2)×(0.2)×0.785 = 0.03 m2 

Thus the velocity will be 5 / 3600 / 0.03 = 0.04 m/s

Clearly this cannot be permitted.

Suppose the sludge is drawn for 5 minutes every hour, then the flow will be revised as 

Withdrawal has to be 120 / (24×5/60) = 60 m3/hr

Using minimum specified pipe of dia 200 mm, area is (0.2)×(0.2)×0.785 = 0.03 m2

Thus the velocity will be 60 / 3600 / 0.03 = 0.55 m/s

Obviously this is much better than withdrawal through a sludge sump.

5.7.4.2.6.2	 Secondary Clarifier for 10 MLD of Sewage with 0.6 RAS

The volume to be drawn will be 10000×0.6 = 6000 m3/day

If drawn continuously for 24 hours, withdrawal has to be 6000/24 = 250 m3/hr

For a velocity of 1.5 m/s, area is 250/3600/1.5 = 0.046 m2 resulting in a dia of 0.25 m

By using a sludge sump, the height has to be from invert of pipe to top of the clarifier

This height will be anywhere about 4.5 m.

For a minimum diameter of 2 m for man entry when needed, area is 3.14 m2

Resulting volume will be 4.5×3.14 = 14.13 m3.

HRT in the sump becomes 14.13/250 = 0.056 hrs or 3.4 minutes

Any sump has to be minimum 10 minutes of HRT 

Hence the volume needed is 250×10/60 = 42 m3

Required diameter becomes 3.5 m

It is a choice by the designer to decide on direct pumping or sump and pumping.

5.7.4.2.6.3	 Choice of Sludge Withdrawal

 a)	 Direct suction minimizes the complexities of sumps, valves, etc. 

 b)	 If the clarifier water level is just at ground level, it is necessary to construct a dry well and equip it 
with dry pit submersible pump sets of open impeller or centrifugal screw impeller directly coupled 
to the flange of the suction pipe after a valve on the upstream. The rpm shall be less than 960. 



Part A: Engineering

5 - 56

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

  c)	For RAS, if the designer prefers an intermediate sludge sump, necessary diffused air shall be 
let into such a sump. The pump sets can also be horizontal centrifugal foot mounted pump sets 
(in a separate dry pit) of motor not more than 960 rpm and equipped with VFD control or with  
submersible pump sets of speed not over 960 rpm or Archimedean screw pump in the sump itself 
which has to be rectangular to accommodate the screw. 

Sludge can be removed either hydrostatically or mechanically from the sedimentation tanks. The 
sludge is withdrawn from the tank by hydrostatic pressure or by pumping. Manual cleaning has been 
largely given up in favour of mechanical cleaning in modern practice. Tanks are also provided with 
hopper bottoms for hydrostatic sludge removal. 

Generally horizontal flow tanks are provided with rectangular hoppers and vertical tanks with circular 
or square types. Side slopes of the hoppers should be of the order of 1.2:1 to 2:1 preferably with 
values greater than 1.7:1 and 1.5:1 for pyramidal and conical hoppers respectively. The floor of the 
hoppers should not be wider than 0.6 m. 

Mechanical sludge scraping is best suited for circular or square tanks and occasionally adopted 
[...]
The value of α requires a detailed understanding. This represents the ratio of the oxygen uptake 
rate, known as KLa, of the given sewage to that of clean tap water at 20 degree Celsius. In simple 
terms, it is the rate at which oxygen can be dissolved into water and sewage. The KLa for water is 
almost constant. It will however vary in sewage because of the constituents like organic matter, 
chemicals, biological organisms, detergents, etc, which interfere with the oxygen transfer. Also, the 
sewage quality itself varies between ULBs depending on water supply rates. Thus the KLa value 
for sewage will always be less than one. The importance of KLa as related to the α-value in STP  
is seen from equation 5.30.

The oxygen requirement at the standard condition denoted as Ns decides the kw of aeration  
equipment. This value of Ns is inversely proportional to the α-value. Thus, higher value of α-means 
lesser the kw of aerators and compressors and the entire aeration system. For example, if α-value 
is 0.8 in one case and 0.4 in another case, the cost of the entire aeration system using the value of 
0.4 will be 200% higher. Thus, technically, it becomes highly debatable when specifying this α-value 
in DPR and in contracts. The second edition of the manual specifies this value as 0.8 to 0.85. This 
is also corroborated by the publication of Sundaramoorthy & Sundaresan (1972) which evaluated 
the α- value for the mixed liquor of a conventional ASP at Chennai as 0.847 to 0.854 for a surface  
aerator system. Many recent tender documents specify it as close to 0.6 in diffused aeration  
(BWSSB- Contract s1c for 60 MLD average flow BOD removal and Nitrification-denitrification). 
Even conceding that fine bubble aeration systems are more efficient in dissolving oxygen, Metcalf & 
Eddy (2003) cites the study by Hwand and Stenstrom (1985) reporting the α value as 0.4 to 0.9 for  
fine bubble diffuser system. Thus, there is considerable uncertainty in specifying α-value. 



Part A: Engineering

5 - 70

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

At the same time, it should be recognized that the compressor capacity needed for ensuring  
adequate mixing energy is also important. In actual design, the power requirements are calculated 
separately for aeration & mixing and the higher of the two is chosen. Mostly, the power required  
for mixing is always higher. 

Considering all these, it is considered prudent to opt for a α value of 0.6 for calculating the  
oxygen and hence the air requirements. If possible this value can also be got tested in the case of  
upgrading existing STPs 

The oxygen transfer capacities of surface, fine and coarse diffused air systems under standard  
conditions lie between 1.2 to 2.4, 1.2 to 2 and 0.6 to 1.2 kg O2/kWh respectively. However, it is  
necessary to secure the test certificates for the same from the diffused air system vendor before 
deciding on the tendered offers. 

Table 5.10 DO Saturation vs. Temperature in Celsius in Tap Water at Mean Sea Level

Table 5.11  DO Correction Factor for Altitudes



Part A: Engineering

5 - 71

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

5.8.1.7.5.4     Diffused Aeration

Diffused aeration involves the introduction of compressed air into the sewage through submerged 
diffusers of fine bubble or coarse bubble type. In the former, compressed air is released at or 
near the bottom of the aeration tank through porous tubes or plates made of aluminium oxide or  
silicon oxide grains cemented together in a ceramic matrix. Troubles due to clogging from the inside 
can be reduced by providing air filters and those due to clogging from outside can be avoided by  
providing adequate air pressure below the diffusers at all times. In spite of such precautions, fine  
bubble diffusers will require periodical cleaning. Air supplied to porous diffusers should not contain  
more than 0.02 mg of dust per cum of air. Coarse bubble aerators have lower aeration efficiency than  
fine bubble aerators, but are cheaper in capital cost and are less liable to clogging and do not require  
filtration of air. In longish channel type aeration tanks, air diffusers are generally placed along one  
side of the aeration tank, helping to set up a spiral flow in the tank which improves mixing and  
prevents the solids from settling. They are located 0.3 m to 0.6 m above the tank floor to aid in tank  
cleaning and reduce clogging during shutdown. The air volume calculated based on the α-value  
shall be further adjusted as follows. 

  a)	Percentage of oxygen in the air at the STP location

  b)	Weight of the air at the STP location

  c)	Efficiency of the diffusers in transferring the air at the given liquid depth of the aeration tank at the 
rate of 4 % to 5 % per metre depth.

  d)	Fouling factor of diffusers at the rate of 4 % to 5 % per year over its life span

  e)	An overall factor of safety of 10 % to take care of contingencies. 

The compressor shall be provided for the above duty and it shall have a VFD so that the actual air 
requirement and hence the actually required kW alone can be operated to maintain the required  
residual oxygen in aeration.    

The agitator-sparger is a mechanical aerator system involving the release of compressed air at the 
bottom of the aeration tank in large bubbles and the breaking up of the bubbles into fine bubbles by 
submerged turbine rotors located above the air outlets are also used. 

5.8.1.7.5.5    Surface Aerators

Surface aerators are available in both fixed and floating types. Some of their advantages are 
higher oxygen transfer capacity, absence of air piping and air filter and simplicity of operation and  
maintenance. Surface aerators generally consist of large diameter impeller plates revolving on  
vertical shaft at the surface of the liquid with or without draft tubes. A hydraulic jump is created by 
the impellers at the surface causing air entrapment in the sewage. The impellers also induce mixing. 
The speed of rotation of the impellers is usually 70-100 rpm for geared motor systems. The aeration 
rotors for small oxidation ditches are generally of cage type but may also be of the angle iron type. 
Particular attention must be paid to the design of shaft length, bearings and alignment. Vertical shaft 
aerators are easier to maintain and are used with deeper ditches. 

Suresh Kumar



Part A: Engineering

5 - 72

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

5.8.1.7.5.6     Mixing Requirements

The aeration equipment has also to provide adequate mixing in the aeration tank to keep the  
solids in suspension. The air requirements shall be calculated both for summer and winter as well as  
mixing power and the higher duty installed. Mixing considerations require that the minimum power input 
in activated sludge aeration tanks where MLSS is of the order of 4000-5000 mg/l, should not be less 
than 15-26 W/m3 of tank volume. The power input of aerators derived from oxygenation considerations 
should be checked to satisfy the mixing requirements and increased where required. In the case of  
diffused aeration, the air volume for mixing shall be not less than 1.8-2.7 m3/hr/m2 of floor area (US 
EPA, 625/8-85/0100, p 38). The delivery head shall be as per the chosen liquid depth and friction 
losses. The surface area of the diffusers shall not be less than 6% of the floor area of the aeration tank. 
In the case of tubular diffusers, the centre to centre spacing shall be preferably restricted to not over 
30 cm and where unavoidable, the interspaces shall be provided with pre-cast RCC ridges so that the 
MLSS if it settles down will slide to the diffusers and will be automatically pushed up into the aeration 
tank by the buoyancy. The loss of aeration tank volume by these ridge blocks and blocks for supporting 
the diffuser headers shall be compensated in deciding the liquid height of the aeration tank. 

5.8.1.7.5.7     Measuring Devices

Devices should be installed for indicating flow rates of raw sewage or primary effluent, return sludge 
and air to each aeration tank. For plants designed for sewage flow of 10 MLD or more, integrating 
flow recorders should be used.
 
5.8.1.7.5.8     Secondary Settling

Secondary settling assumes considerable importance in the activated sludge process as the  
efficient separation of the biological sludge is necessary not only for ensuring final effluent quality but 
also for return of adequate sludge to maintain the MLSS level in the aeration tank. The secondary 
settling tank of the activated sludge process is particularly sensitive to fluctuations in flow rate and on 
this account it is recommended that the units be designed not only for average overflow rate but also 
for peak overflow rates. The high concentration of suspended solids in the effluent requires that the 
solids loading rate should also be considered. The recommended overflow rates and solids loading 
rates for secondary clarifiers of activated sludge have been given in Table 5.8.

5.8.1.7.5.9     Sludge Recycle

The MLSS concentration in the aeration tank is controlled by the sludge recirculation rate and the 
sludge settle ability and thickening in the secondary sedimentation tank.

where,

	 QR :	 Sludge recirculation rate, m3/d.



Part A: Engineering

5 - 73

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

The sludge settleability is determined by sludge volume index (SVI) defined as volume  
occupied in ml by one gram of solids in the mixed liquor after settling for 30 min and is determined  
experimentally. If it is assumed that sedimentation of suspended solids in the laboratory is similar to  
that in sedimentation tank, then Xs = 106/SVI. Values of SVI between 100 and 150 ml/g indicate good  
settling of suspended solids and this can be achieved for values suggested in Figure 5.38. The 
Xs value may not be taken more than 10,000 g/cum unless separate thickeners are provided to  
concentrate the settled solids or secondary sedimentation tank is designed to yield a higher value. 
Using the above value for Xs and 5000 mg/l for X in Equation (5.31), the sludge recirculation ratio 
comes out to be 1.0. The return sludge is always to be pumped and the recirculation ratio should be 
limited to the values suggested in Table 5.9.

As stated above, the recirculation ratio computation depends on the concentration of the sludge 
in the underflow of the clarifier and this in turn can be attributed to the SVI as mentioned. The 
SVI is a plant control parameter and cannot be assumed as a design parameter. Thus, the  
concentration of the sludge in the underflow of the clarifier is again not possible to pre-fix in design. 
Normally well operated clarifiers can be expected to concentrate the MLSS of mixed liquor by about 
3 times. Thus, the thumb rule recirculation ratio can also be expressed as 1/(3-1) = 0.5. However, the 
thumb rule indicates a value of 0.25 to 0.8 in Table 5-9. Moreover, there has to be flexibility in the field 
to vary the recirculation ratio nearer to the higher limit to reach adequate flows and hence maintain 
velocities in piping through the plant when the influent sewage volume is very much less. Thus, it is  
recommended that irrespective of the designer’s choice, the recirculation pump set shall be  
designed to deliver the higher volume but in actual practice the pumpage can be controlled to the  
bare minimum through a VFD control.

5.8.1.7.5.10	  Excess Sludge Wasting

The sludge generated in the aeration tank has to be wasted to maintain a steady level of MLSS 
in the system. The excess sludge quantity will increase with increasing F/M and decrease with  
increasing temperature. The excess sludge generated under steady state operation may be  
estimated from Equation (5.24) and (5.25).

In the case of domestic sewage, the excess sludge to be wasted will be about 0.35-0.5 kg/kg BOD5 
removed for the conventional system and about 0.25-0.35 kg/kg BOD5 removed in the case of  
extended aeration plants having no primary settling. 

The volume of sludge to be wasted will depend on the suspended solids concentration in the waste 
stream.

Excess sludge may be wasted either from the sludge return line or directly from the aeration tank as 
mixed liquor. The latter procedure is to be preferred as the concentration of suspended solids will 
then be somewhat steady in the waste stream providing better control on biomass wasted. 

The waste sludge is either discharged into the primary settling tank or thickened in a sludge  
thickening unit and digested directly, In extended aeration plants, the excess sludge is taken to 
sludge drying beds or mechanical dewatering directly and the sludge filtrate discharged into the  
effluent stream. 



Part A: Engineering

5 - 74

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

Excess sludge = (A/(0.6 to 0.8)) + B

A is calculated by the following equation and 0.6 to be used for extended aeration and 0.8 is used for 
conventional activated sludge.

  A = Q×Yobs (S0-S)

  Yobs = Y/(1+Kd×θc) 

  Where Y is 0.5 

  Kd is 0.06 

  B = Q×inert TSS removal

  Inert TSS = Influent TSS – Influent VSS

  TSS removal in primary settling tank is 60%. 

  Inert SS removal in primary settling tank is 60%.

  VSS removal in primary settling tank is 60%.
  θc is from Figure 5-38 for the lowest operating temperature.

  Excess sludge in kg/day = Yobs × BOD inlet × Flow MLD

  Calculate excess sludge kg/day from the thumb rule in Section 5.8.1.7.5.10

  Adopt the higher value

  Excess sludge volume m3/day = (Excess wasted kg/day) × 1000/MLSS in clarifier underflow 

  MLSS in clarifier underflow is to be assumed based on the SWD and is usually 3 times the MLSS.

5.8.1.7.6     Nitrification

Activated sludge plants are ordinarily designed for the removal of only carbonaceous BOD.  
However, there may be incidental nitrification in the process. Nitrification will consume part of the  
oxygen supplied to the system and reduce the DO level in the aeration tank. Nitrification will also lead  
to subsequent denitrification in the secondary clarifier causing a rising sludge problem also called  
blanket rising. Nitrification is aided by low F/M and long aeration time. It may be pronounced in 
extended aeration plants especially in hot weather. At the other extreme in the contact stabilization 
process and in the modified aeration plant, there may be little or no nitrification.

Nitrification though generally not desired may be required in specific cases, e.g. when ammonia 
has to be eliminated from the effluent in the interest of pisciculture or when nitrification cum  
denitrification is proposed for elimination of nitrogenous matter from the effluent for control of  
eutrophication. In such cases, plug flow systems have been developed for efficient removal of both 
carbon and nitrogen, Alternatively a two stage system may be designed with carbonaceous BOD 
removal in the first stage and nitrification in the second stage by ensuring adequate organic matter  
is still left behind at the end of the first stage to serve as the energy source for the nitrifying  
organisms in the second stage. 



Part A: Engineering

5 - 75

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

Figure 5.39 Schematic of biological nitrification-denitrification in activated sludge process

Figure 5.40 Flow routing in Activated Sludge Biological Nitrification-Denitrification process

Nitrification requires bicarbonate alkalinity in the ratio of seven times that of the ammonia to be  
nitrified and if the available alkalinity is inadequate, the addition of Sodium carbonate or Bicarbonate 
is needed before the aeration tank.

5.8.1.7.7	 Denitrification

In general, this is achieved as an integrated nitrification-denitrification process as a variation of 
the typical activated sludge process. The principle is shown in Figure 5.39 and the flow scheme  
is shown in Figure 5.40.

5.8.1.7.8    Phosphorous Removal

The consciousness to restrict the phosphorous in the treated sewage before discharge into the  
environment to curtail eutrophication is being recognized. The phosphorous can be removed 
by a process called as the luxury uptake. There are at least six different variations of these  
processes which have all been developed in advanced countries and every situation will need a  
separate evaluation and validation. 



Part A: Engineering

5 - 76

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

An alternative process is to introduce a chemical precipitation either in the secondary clarifier or as 
a separate tertiary stage where phosphorous is precipitated by coagulating with Ferric or Aluminium 
salts. There is also another technology of high Lime followed by acidification or carbonation whereby 
in addition to phosphorous removal, colour, heavy metals, fluorides, silica and magnesium can also 
be simultaneously removed. It is necessary to conduct lab studies to establish the efficiency and the 
type of chemicals.

5.8.1.7.9     Aerated Lagoons

Aerated lagoons are generally provided in the form of simple earthen basins with inlet at one end 
and outlet at the other to enable the sewage to flow through while aeration is usually provided by 
mechanical means to stabilize the organic matter. The major difference between activated sludge 
systems and aerated lagoons is that in the latter, settling tanks and sludge recirculation are absent.
Aerated lagoons are of two principal types depending on how the microbial mass of solids in the 
system is handled. Facultative Aerated Lagoons are those in which some solids may leave with the 
effluent stream and some settle down in the lagoon since aeration power input is just enough for 
oxygenation and not for keeping all solids in suspension. As the lower part of such lagoons may be 
anoxic or anaerobic while the upper layers are aerobic, the term facultative is used. Appendix A.5.13 
presents an illustrative design of facultative aerated lagoon. 

Aerobic Lagoons, on the other hand, are fully aerobic from top to bottom as the aeration power  
input is sufficiently high to keep all the solids in suspension besides meeting the oxygenation needs 
of the system. No settlement occurs in such lagoons and under equilibrium conditions the new  
(microbial) solids produced in the system equal the solids leaving the system. Thus, the solids  
concentration in the effluent is relatively high and some further treatment is generally provided 
after such lagoons. If the effluent is settled and the sludge recycled, the aerobic lagoon, in fact,  
becomes an activated sludge or extended aeration type lagoon. A few typical characteristics of the  
above types of lagoons are given in Table 5.12. 

Table 5.12  Some Characteristics of Aerated Lagoons

(A) Per day at 20 degree C for soluble BOD only; (B)-in watts per cum of lagoon volume 
Source: CPHEEO,1993 



Part A: Engineering

5 - 77

CHAPTER 5:  DESIGN AND CONSTRUCTION OF
		  SEWAGE TREATMENT FACILITIES

Facultative type aerated lagoons have been more commonly used the world over because of 
their simplicity in operation and minimum need of machinery. They are often referred to simply 
as ‘aerated lagoons’. Their original use came as a means of upgrading overloaded oxidation  
ponds in some countries without adding to the land requirement. In fact, much less land is required 
compared to oxidation ponds.

In earlier times the design of aerated lagoons was often done using simple thumb-rules of detention 
time and power per capita. However, over the years it has come to be recognized that lagoons being 
large bodies of water are subject to seasonal temperature effects and flow mixing conditions. Flow 
conditions in aerated lagoons are neither ideal complete-mixing nor ideal plug-flow in nature. They 